{ B
)

Lot 105
DP881832
& o

< ¢

ity
.\
i .

—
Y

Murrumbateman Development Potential

Feasibility Study of Urban Infrastructure

Draft Report
COMMERCIAL IN CONFIDENCE

Smart Consultiz 17 -



BROWN

Swnart Consulting

COMMERCIAL IN CONFIDENCE

All intellectual property rights, including copyright, in designs developed and documents created Brown
Consulting ACT Pty Ltd remain the property of this company. Any use made of such design or document
without the prior written approval of Brown Consulting ACT Pty Ltd will constitute an infringement of the rights
of the company which reserves all legal rights and remedies in respect of any such infringement.

The information, including any intellectual property, contained in this proposal is confidential and proprietary
[...]
3.4 Water from Yass to Murrumbateman (Y2M)

In 2012, YVC raised the existing Yass Dam wall from 12m to 15m to provide up to 2466 ML storage capacity.
The upgraded Yass Dam is expected to service 13,000 people in Yass and 2,500 people in Murrumbateman.
The study area at Murrumbateman has not been considered in this water supply scheme.

Water from Yass Dam will be delivered to a new 2.5ML reservoir at Murrumbateman via a 200mm or 250mm
diameter pipe and a new pump station. The proposed pipeline will cost approximately $12 million.

YVC has already applied funding from “Water Security for Region” to undertake design of the new pipeline and
pump system. It is expected to construct the pipeline by 2020.

3.5 Reservoirs

New reservoirs can be constructed to service the proposed development. Reservoir size is calculated based on
Peak Day Demand from the development plus a 30% safety factor, which was adopted in the Googong
Township reservoir design. The reservoirs will need to be fed by water from Canberra or Yass (i.e. C2M or Y2M
pipeline).

C14089 Murrumbateman Development Feasibility Study for Urban Infrastructure Page | 17




BROWN
[

Table 6

Swnart Consulting
Possible Water Reservoirs for 3,000 to 13,000 Blocks
I Y S
3,000 5 7
6,000 10 14
9,000 15 21
13,000 22

30

The new reservoir(s) can be located between RL620 and RL640, which are the highest level within the study

area. Three possible reservoir sites are identified and are shown on Figure 7 Size of the pipeline and reservoir
need to be reviewed at design stage.

wv
w

3 60‘6 ,\Q 060 689 § 4
¢ Legend & %
Lot Boundary [ StudyArea 680
Contour — C2M
R 680
% . s & 660
s @ Possible Reservoir Sites
&
B §
550 e
2
% S
&

640

U
@
o

&

6‘00

Figure 7 Possible Water Reservoir Sites

C14089 Murrumbateman Development Feasibility Study for Urban Infrastructure

Page | 18



BROWN

3.6 S$64 Developer Charges

Swnart Consulting

YVC advised that the current developer charges for water supply in Murrumbateman is approximately $23,000
per lot. This is not applicable to the study area as it is excluded from the current Developer Charges area. The
applicability (or otherwise) of water supply charges to the subject site would be dependent on whether any
development of the subject land directly funds all or part of the water supply infrastructure. If for example the
developer funded all of the required C2M infrastructure for a project at Murrumbateman YVC would be
unlikely to be entitled to levy additional water supply charges, but this would need to be negotiated as part of a
Planning Agreement.

3.7 Further Investigation

Detailed water modelling will be required to analyse and review the size of the bulk pipeline from Canberra or
Yass and reservoir/on site storage. Pipeline alighment needs to be reviewed based on detailed site survey and
geotechnical investigation. Consultation with relevant stakeholders and services authorities will be required to
discuss the easement width and change of land use. Other studies (e.g. environmental and heritage) will be
required during the design process.

C14089 Murrumbateman Development Feasibility Study for Urban Infrastructure Page | 19




BROWN

1\
4.  POSSIBLE SEWERAGE INFRASTRUCTURE

Swnart Consulting

4.1 General

Yass Valley Council has been consulted in order to determine the adequacy of existing sewerage services at or
near the study area to meet the likely estimated demands associated with the potential development. The
sewerage infrastructure required to service a significant project at Murrumbateman is described in the
following sections.

4.2 Sewage Flow

The sewage flow calculation for the proposed development is based on the following assumptions adopted
from the Murrumbateman Sewerage Scheme:

» 3 EP per block
» 210 L/EP/day
» Peak Wet Weather Flow (PWWF) equals to 4 times of Average Dry Weather Flow (ADWF)
Details of sewage flow calculations for a 35 year planning horizon are summarised in Table 7.

Table 7  Sewage Flows (Yass Valley Council Standards)

1.9 7.6

3,000 9,000

5,700 17,100 3.6 14.4
6,000 18,000 3.8 15.1
9,000 27,000 5.7 22.7
13,000 39,000 8.2 32.8

The provision of reticulated wastewater service to any significant urban expansion of Murrumbateman (beyond
YVC’s current projections) will require centralised wastewater treatment and disposal. Preliminary assessment
has been undertaken to identify a conceptual wastewater treatment strategy, taking into account the
sewerage scheme augmentation proposed by YVC.

4.3 Sewerage Infrastructure Proposed by YVC

In 2013, YVC has engaged NSW Public Works to investigate the Murrumbateman Sewerage Scheme
Augmentation. The sewerage scheme proposes to service the existing and future development area, west of
Hillview Drive (refer Figure 8). The scheme consists of two stages and details of each stage are shown in Table
8.

C14089 Murrumbateman Development Feasibility Study for Urban Infrastructure Page | 20




Table8  Murrumbateman Village Sewerage Scheme

BROWN

Swnart Consulting

Capacity System Components Construction Start

1500 EP | » 1.7km long reticulation mains within the village.

» A new sewage pluming station (SPS).

» 2.3km long rising main from SPS to STP.

» A new oxidation type STP.

» A new effluent pumping station, recycled wet weather
water storage pond and irrigation system

2 3000 EP » New reticulation mains for Stage 2 development.

» A new conventional sewage treatment plant.

April 2015

> 2030

Treated effulent is dispearsed by irrigation to adjacent lands rather than discharge into Murrumbateman Creek.

Stage 2 Development

Stage 1 Development

Figure 8 Murrumbateman Village Sewerage Scheme Augmentation 2013

Proposed Rising Main

Hi"VieW DriVe

As detailed within the Yass Valley Council Murrumbateman Sewerage Scheme Report No.DC13141, Stage 1 of
the development will require a treatment plant to service the initial 1,500 EP. YVC have indicated their

- C14089 Murrumbateman Development Feasibility Study for Urban Infrastructure

Page | 21




BROWN

preference is for an oxidation pond treatment process such as an Intermittently Decanted Aerated Lagoon.
Treatment of wastewater through oxidation lagoons generally produces treated effluent of a lower quality,
which is only suitable for controlled irrigation.

Swnart Consulting

As identified within Table 5-7 of the Sewerage Scheme Report, an ADWF up to 0.24ML/day (1,119 EP) will
require a minimum irrigation area of 30 ha. Land use access restrictions will remain subject to the quality of
effluent treatment achieved and irrigation methods (i.e. Spray Irrigation vs Sub-surface). Additional tertiary
treatment would be required to achieve an effluent quality suitable for non-potable reuse within households
and industrial processes as well as unrestricted/uncontrolled irrigation.

The Murrumbateman Sewerage Scheme proposes to reuse most of the treated effluent for controlled
irrigation. However, irrigation is not required during winter period. Excess treated effluent will need to be
discharged to the Murrumbateman Creek (refer to Section 4.1.5 of the Murrumbateman Sewerage Scheme
Report). The report notes that tertiary level of sewage treatment would be required for this option to be
acceptable to the EPA. The EPA has advised that “Sensitive Waters” standard would be required for discharge
to Murrumbateman Creek. Based on our past experiences on similar size projects, an IDAL treatment plant will
be unable to achieve the treated effluent criteria nominated by EPA.

Expansion of the currently proposed YVC STP to service development beyond 3,000 EP would require
significantly more irrigation area. Assuming land availability, over a thousand hectares would be required to
irrigate treated effluent for the ultimate Murrumbateman development of 39,000 EP. This is not deemed to be
feasible. The proposed Murrumbateman Development is located south of Yass River and northeast of
Murrumbidgee River. All tributaries around the development flows towards these two rivers, which are the
main source of water supply to Yass and Murrumbidgee Irrigation Area. Therefore, secondary treated effluent
from the Murrumbateman Development cannot be discharged directly to nearby tributaries. An alternative
wastewater disposal method would be required, which has not been determined at this time. On this basis a
higher level of treatment (MBR) is deemed to be required to allow effluent reuse and/or discharge to the
Murrumbateman Creek.

4.4 Treated Effluent Quality Requirements

Typically, EPA license requirements determine the minimum quality and quantity of wastewater treatment
required. Licensing requirements generally stipulate the volume of treated effluent that is allowed to be
discharged into the local environment during normal operation. In wet weather events where flows exceed the
nominated minimum treatment capacity they typically bypass the STP and discharge directly to the nominated
water course.

It is expected that the Murrumbateman STP will have a minimum capacity that is equivalent to three times the
ADWEF of the relevant development stage. The quality and quantity of the proposed STP remains subject to the
quality of the receiving waterway and EPA requirements.

Through previous treated effluent disposal investigations undertaken in accordance with EPA specifications, it
is understood that the parameters detailed within Table 9 are generally acceptable for discharge to natural
creek environments.

Table9  Parameters to be monitored for Effluent Discharge to Murrumbateman Creek

- C14089 Murrumbateman Development Feasibility Study for Urban Infrastructure Page | 22




BROWN

Swnart Consulting

pH pH 6.0-9
Free Chlorine Residual mg/L <0.2

Faecal Coliforms Coliform Forming Units/100mL <10

Chemical Oxygen Demand (COD) mg/L <25

Suspended Solids mg/L <5

Total Dissolved Solis mg/L 80t percentile < 1000
Total Nitrogen mg/| <15

Total Phosphorous mg/I <0.2

Nitrogen to phosphorous Ratio - >12:1

Turbidity Nephelometric Turbidity Units (NTU) <2

Helminth Helminth/L <1

Protoza Protoza/50L <1

Virus Virus/50L <1

These values have been adopted for the purpose of this preliminary investigation however they will require
revision once EPA licensing requirements have been nominated for the Murrumbateman development.

Where treated effluent is to be disposed via irrigation, additional effluent parameters must be satisfied. Table
10 details these additional effluent parameters specified within the Wastewater Reuse for Irrigation
Environmental Protection Policy (ACT 1999).

Table 10  Effluent Parameters for Surface Irrigation

Thermotolerant Coliforms cfu/100 ml <10

Free Chlorine Residual mg/L >1 mg/L OR equivalent level of pathogen removal

To achieve the above quality of treated effluent a high level of tertiary treatment will be required.

4.5 Proposed STP

4,51 Sewage Treatment Plant Options

An initial review of potential Sewage Treatment processes was undertaken to identify secondary treatment
processes capable of processing large volumes of wastewater from the Murrumbateman Development, whilst

- C14089 Murrumbateman Development Feasibility Study for Urban Infrastructure Page | 23




BROWN

maintaining high quality treated effluent suitable for reuse. The following secondary treatment processes has
been reviewed during the study:

Swnart Consulting

» Membrane Bioreactor (MBR);

» Sequencing Batch reactor (SBR);

» Rotating Biological Contactor (RBC);
» Conventional Activated Sludge;

» Constructed Wetlands;

» Surface Aerated Lagoons; and

» Intermittently Decanted Aerated Lagoons (IDAL).

YVC proposes to use an oxidation pond treatment process such as an Intermittently Decanted Aerated Lagoon
(IDAL) to service the Stages 1 and 2 development identified in the current LEP as shown on Figure 8.

The table below summarises the advantages and disadvantages of the IDAL and Membrane Bioreactor (MBR)
sewage treatment technology associated with the proposed Murrumbateman Development.

Table 11 Comparison of IDAL and MBR Technology

Treatment Advantages Disadvantages
Technology

Intermittently » Lower capital costs than a MBR » Lower quality of treated effluent which
Decanted Aerated treatment plant of same capacity. is generally suitable for controlled
Lagoon (IDAL) » Lower operational and maintenance irrigation practices only.
costs than a MBR treatment plant of » Large irrigation area required. Over
same capacity. 1000 ha for ultimate Murrumbateman
» Lower energy costs than a MBR development (39,000 EP).
treatment plant of same capacity. » Unlikely to be able to achieve EPA

effluent quality parameters for
discharge to Murrumbateman creek.

» Additional tertiary treatment required
to achieve effluent quality suitable for
non-potable household reuse or
discharge to Murrumbateman creek.

» Larger footprint required that than a
MBR treatment plant of same
capacity.

» Larger volume of sludge by-product
which need appropriate treatment and
disposal.

C14089 Murrumbateman Development Feasibility Study for Urban Infrastructure Page | 24




BROWN

Treatment Advantages Disadvantages
Technology

Swnart Consulting

Membrane » High quality treated effluent produced | » Higher capital cost than an IDAL
Bioreactor (MBR) which is suitable for reuse within treatment plant of same capacity.
households, industrial processes and » Higher operational and maintenance
uncontrolled irrigation. costs than an IDAL treatment plant of
» Available as a package treatment plant same capacity.

which can be easily transported and
installed at the proposed treatment
plant location.

» Easy to expand and increase treatment
capacity to match development
growth. Allows offset of ultimate
treatment plant as package plants can
be staged as necessary.

»  Smaller volume of sludge by-products
than that of IDAL process.

» Easier to manage odour and reduce
buffer zones.

MBR technology is recommended to service the proposed Murrumbateman Development due to the following
reasons:

1. Available in transportable package treatment plants with small footprint;
2. Easy to duplicate and increase capacity to match development growth; and

3. Capable of treating large volumes of wastewater to a high standard of quality suitable for reuse (i.e. non-
potable household, industrial processed, open space/farmland irrigation).

The following activities should be undertaken during concept design stage to refine requirements for the
treatment technology:

» Raw wastewater quality has been estimated;
»  The existing Murrumbateman creek quality has been assessed; and

» Effluent quality requirements have been defined by the EPA.

Figure 9 below provides a general process flow chart for selecting appropriate sewage treatment technology
once site specific information has been defined.

C14089 Murrumbateman Development Feasibility Study for Urban Infrastructure Page | 25




BROWN

IDENTIFY GENERAL SITE COMBINED STAKEHOLDER ENGAGEMENT
CONSTRAINTS AND
OPPORTUNITIES

Swnart Consulting

-EPA  -LOCAL AUTHORITIES -CLIENT - LAND OWNERS

UNDERTAKE FEASABILITY DETERMINE TREATED
REFINE TREATMENT TECHNOLOGY & DESIGN, CONSTRUCT AND
STUDY AND IDENTIFY CONCEPT EFFLUENT QUALITY & > |  CONCEPTDESIGN PHASE  |»
IDENTIFY CONCEPTUAL 5TP DETAILS OPERATE
SERVICE STRAETGIES QUANTITY REQUIREMENTS
IDENTIFY: OPPORTUNITY TO ENGAGE
TREATED EFFLEUNT CLASS / QUALITY MARKET UNDER D&C OR
TREATED EFFLUENT REUSE OPPORTUNITIES DB, O

IRRIGATION AREAS
FOOTPRINT REQUIREMENTS
BUFFER ZONES

CAPITAL / OPERATING COSTS
STAGING

L

Figure 9  Sewage Treatment Plant Selection and Design Process Flow Chart

4.5.2 MBR Staging Strategy

With the Murrumbateman development projected to grow by approximately 3,000 lots every 10 years over the
next 35 years, it is proposed that the MBR treatment facility be staged in a similar fashion. With the capacity
MBR package plants easily expanded, it is proposed that duplication of the facility occur in line with the
population growth across the following 35 years. Subject to the rate of development, duplication of the